
Declaration of test results

2016-Efectis-R000552-D(E)[Rev.1]

Efectis Nederland BV hereby declares that a fire test on two single leaf door constructions has been performed on the 8th of April 2016.
The test was performed according to EN 1634-1:2014.

Some details of the tested construction are:

Doors type	: Van Vuuren Pico 60
Dimensions of the doors	: 2315 x 930 mm (h x b)
Thickness of the doors	: 42 mm and 54 mm
Direction	: opening towards the fire
Door frame	: hardwood 67 x 114 mm
Automatic door seal	: EllenMatic Soundproof

According to the European Standard EN 13501:2016 the products will be classified as follows:

Classification for the 42 mm thick door set : EI₁60, EI₂60, E60, EW60
Classification for the 54 mm thick door set : EI₁60, EI₂60, E60, EW60

The test was stopped after 90 minutes of heating at which time the integrity on the bottom side of the doors were the automatic door seals are was still intact.

The complete details of the test performed and the results are recorded in the Efectis test report 2016-Efectis-R000552[Rev.1].

This declaration is not a substitute for the above mentioned test report.

Place and date:

Bleiswijk (NL), July 14, 2016

On behalf of Efectis Nederland BV:

This declaration is issued to:

Elton B.V.
Postbus 5
9300 AA RODEN



P.W.M. Kortekaas
Senior Project leader resistance to fire